WG6500-1 R AR B LS

Welding parts assembling

MBI T H: 8#EM, 10#£f
Tools in request: 8# sleeve, 10#sleeve

1. Hugziblmim: #ATF 4 B M6X14 4848 (8#A13), HU N4t ;
Release 4 pcs of M6X14 bolt (by 8# sleeve) to knock down panel

. M6X14 12
Bolt

2. HURAE: FATFIRAR BB ke A4 75 =8 M8X10 I84%, 10#Ef)D, I FIR4H:
Release 6 pcs of bolt M8X10 by 10# sleeve to knock down welding part

M8X10 2 #%
bolt

3, LR AR, SEK

Replace welding part, assemble panel.




